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CERTIFICATE NO.: E201106-0149-001432(5006702) | NSPECT l ON CERT I F I CATE - _L/C No. (P/0 No,) : . P01103087278
H ZE Y9 _ . = . : #= 2 7} :
COMMODI TY E.R.W STEEL PIPE SeAH sxeAH Steel COrP- CUSTOMER PLESA
M= A : (FMOtY T  F=a
SPECIFICATION : API 5 B(PSL1) HEAD OFFICE ;' BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA ~ -._SHIPPER DUFERCO SA
POHANG PLANT  ; “14-1, JANGHEUNG-DONG, NAM-GU, POHANG
'ﬂ B a 5 AL ‘ 5 2y /
HEAT NO. | TYPE Fo2 A = L S QANTITY b o
. NO. ORDER SIZE : S - & 2ol . - E=ZHWT) REMARK
NO.| (BATCH NO.) | 4 pcs’ | TOTAL LENGTH WEIGHT
1 (Slrlggggfio) BBE 2 * X 0.500 " ) “X 6,120 M. - 22 : ‘. 134.640 M. ©20.885 CONF IRM TO_ NACE NORM MR0175 (LAST ED|T|ON)
[ R o *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 (sﬁ%"s%ﬁo) BBE 20 X0.500 " X 6.120.M | a8 . 293,760 M|~ 45.568 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
' ' ‘ TMPACT
HyorosTATIC [N |vD|F|sic|ru|B|D]|c|F|F|RF| zinc coaTING , TENSILE TEST
TEST sl ulolealelrirlLlt]EL TEST CHEMICAL COMPOSITION(%) . .- (Gage Length - 50mn) {E?T A -
DISM|lAJO{MISGIN]LJU[A|AJVA : NESS | TRE
HEAT NO 10seo] B {7 [VE[TICIR]LIN[O[E]S IR [werem or| 2| 2 D {efsifun e |'s lounilorlwol v bofri| loeol® | 7enstee | viewo [e.x {ene-onens] YET | WY
NO. | (BATCH NO.) g L ? ﬁ E H { g g E g ﬁ ZINC clON/};T El F?l S. N P . . Fll STRENGTH | STRENGTH RGY | AREA
poi || s9 ] $ ts i C.S|ALK| . § 2 3 |[2f2|2]|2]3]3]3 % SN
— 0 P - g . H G
T2 ] N |oauss] +3 G «afs5ls6 | *7 +8 |+g| Psi PST 1410 Loule % *11
21&E 30 WAX |26 120 [ 30 [ 30 [50]50]50] 15
SPEC MIN , 60200 | 35500
1 [ wis020 1070 [6]a| ¢ [a G Holef1] 76 [13]s 11T 1T
(51L4052030) Po|s |76 {13] 7 |2]{1[m|w|l1]2]2 1| 71500 | se7s0 | 38 G
Pl7yrpmrin]alaf1fmwlml1]2]2 W} . 73960
2 | sBoos3s 1070 [6|6] 6|6 G H|we|2fms[18]1a] |-
(51L4052040) Pf17yt| 74 [18] 5 |t|m[1]|m|1]1]2 T| 72050 | s1340 | a7 G
P l19] 2|7 {18] 5 |1|mf1[m|[1]1]2 w| 77010
_ 91 ~1-8BE:Black Beveled End(30 ") ,
N1 o1 | il w2-UiWeld Seam Ultrasonic Test » o »
$ g':'f]ef To | E| +6-H:Heat(Ladle) Analysis, P:Product Analysis +7-2:X100; 3:X1000° = :
E ers g *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-8.N:Seam'Normalizing - :: * *G:GOOD =Tr:Trace
. - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.

* THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF {CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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